] d | %2, 1V

BALL SCREW

AFHR—b1=v b (EEMR)
FLANGE TYPE SUPPORT UNIT (FIXED SIDE)

A4 1 mi$52 1. Y R—P 1=y MIFERABLTHIETDTH
(Assembly example 1) PR (Assembly example 2) P \
J () A LU Lo u ) BLEVLTESW,
[ f X G : 2. RFULTIBERDIYREEALTHIET
= DTEOEEEATEES
o r ®oicw 3. Oy FybeRHMN IR EARICRLIAVE
RPU-0BFA & (T et q =z ANT EYRRIY 1—F DT TTE,
— ElE S I S
1 Ny 1
(Dé/ " JL- : ?g) : N 1) 2 ~NTY TG 1ty
A 3 | ®xJ% 1
J (k) X u ) ] RPU-20F
) = . : 4 | Any 2 | B
) — 5 | OvgFuk 1
RPU-10FA #’{0 ] f RPUDBEA 1SFA
of 01!Q ! I T © S are KARH RIL
RPU-12FA o O =5 = g e —% > 6 | #ManU 4 | RpUZOF
8 il s - 4 8 ABRFFEKIVE
RPU-15FA 2 7 | &yFRIUa— 1
w [ o e LL 8 | AT 2 | RPU-0BFAIBL
s @ S o 1. Never disassemble the support unit as it is
o w i Toom v v W an integrated assembly and pre-load-
e e [ adjusted.
T—— a 2. Grease is packed in the support unit.
3. Tighten the lock nut. Then tighten lighty
o Sl g the set screw after inserting a brass piece
RPU-20F jﬁ | R ol in the screw hole.
part no. part name qty remarks
R 1 Housing 1
LN M @t) 2 Bearing 1set
Bfiimm__unit:mm 3 Plate 1

. B0 512 Oy49Fvhk 4+ | spacer 5> |RPU-20F

B gl LIMIN|D|A[B|C |Assemblyeamplei| Assemblyexample2 |w | x |y | z | fEFI#AS2 Bl P Spacer 1pc

Type ali [J[K[@[R[S[U]V Bearing No.| Lock nut 5| Locknut LT
RPU-08FA| 8 |23|14| 9 |28|13|35|43| 4 |10 4 |23|5.5|— | 4 | 5 |235/35/3.4/6.5| 4 | 708ADFP5 | M8%0.75 Hexa-gonﬁ_ocket head
RPU-10FA| 10|27 [17[10[34[17]42[52|6.5[12] 5 [2857.5]0.5| 4 | 6 [28542]4.5 8 | 4 [ 7000ADFP5 [M10X0.75 6 | Screw thread 4 |RPUZOF e
RPU-12FA[12]27[17]10[36[19]44|54[7.5|12] 5 [295/8.5[0.5| 4 | 6 [29.544]4.5] 8 | 4 [ 7001ADFP5 | M12X1.0 [ S
RPU-15FA|15|32(17|15|40|22|52|63|10|{11| 6 |36/12| 4 | 7 | 8 |36|50/5.5/9.5| 6 | 7002ADFP5 | M15%X1.0 7 Set screw 1
RPU-20F |20/52|30(22|57|30/68(85]/10/20/10(52(14| 1 | 8 |14/52|70/6.6{11|10|7204ADFC8P5| M20%1.0 8 Qil seal 2 Except RPU-08FA

ARy R—h1=vh (EEfH)
—
M ]\ —_— E
s . e T 1. YR—PI=Y I FERBLTHIETOTH
T %y 5 2=X_dril_hole BLAEWTESL,
(=i ] ¥ G- boring depthz 2. NFPYLTIIEEDTIREEALTCHIYET
= DTEDEXFRATEET,
o . TSR 3. Oy FvhafHftiFE. EXRICEEEa~%E
SPU-08F T ERGL ISR ANT. bR 21— BT TF AN,
i N — @ |7 i ek " % ]
1 NgTLY 1
L ‘ o [a] 2 | ~"7UST TEIk
= —r (3 . 3 | miJ% 1
o SPU-08F-20F
X O c 2-X %y 4 AN— 2 e
B 2—X drill hole 5 D/?j‘/l‘ 1
j e
Su0rA ) o | mane o | e
- O B e 5 AERMEIAIL
SPU-12FA  §+— — B < mm &) SPUZ0F
SPU-15FA IS IEN R RARMERIE
L \@ = L 7 | EvbRZUa— 1
®/ .A_J 3 M 8 FAIVT—Ib 2 SPU-08FI3%&L
L L2| [L3) OB1 . . L.
" E J—— 1. Never dlsass%mble thcssbslupporct| unit als |tc|’s
® TR — an integrated assembly and pre-load-
BN J & ;' g % adjusted.
Y C. boring depthZ 2. Grease is packed in the support unit.
= 3. Tighten the lock nut. Then tighten lighty
- IR f = %\Q‘ T Fhe set screw after inserting a brass piece
SPU-20F ﬁ)ﬁigliff} Bl < o ! el in the screw hole.
; ; } } ba part no. part name q'ty remarks
A s Ll = 1 Housing 1
®/ L4 |L5 % A 2 Bearing 1set
L |2 jad B1 3 Plate 1
E SPU-08F-20F
Bffmm unit:mm 4 fpa:er 2 Spacer 1pc

S TEABEE | 077t S Lockndl ! -

Type di|L|L|L|L|L|{C|H|m h A|B|B|E|F|G|J|K|T|X|Y|Z Bearing No,  Lock nut E‘EE*‘?’E{;‘Z?’;FA
SPU-08F | 8 [20(3 [ 4 [10)\ |[52|32[17(26(13]25(25|38| 4 | 10| 4 |23|5.5/6.6| 11|12 708ADFC8P5| M8X0.75 6 | Screw thread 4 |Hosason sooc fad
SPU-10FA[10|24 | 6 [4.5[12]\ [70[43]25]24[17]36]34|52 6 1285\ |9 | 7000ADFP5|M10X0.75, SPUZOF o
SPU-12FA[12|24| 6 [5.5[12] \ [70]43]25]24] 19363452 6295\ [ 9] 7001ADFP5| M12X1.0 P Skt
SPU-15FA|15|25| 6 |10]12.5 80/50/30|25|22|41|38|60 5136 11 7002ADFP5| M15X1.0 7 Set screw 1
SPU-20F |20142(10[10[10]22|95(58|30|45|30,56,56 |75 1052 1111715 |7204ADFC8P5| M20X1.0 8 Oil seal 2 Except SPU-08F

DAI-ICHI SOKUHAN WORKS CO.

108



R—=ILRU

BALL SCREW

AT R—bI1=v b (2D
FLANGE TYPE SUPPORT UNIT (SUPPORT SIDE)

4-X FU
Y RS RHZ
4-X drill hole
Y C.boring depth Z B E ‘:’ﬂinf!:& _ 18 #%| [|partno. part n}ame q'ty
_—— 1 NgTLy 1 1 Housing 1
2 TG 1 2 Bearing 1
3 1ESHE 1 3 Snap ring 1
Bfiimm unit:mm
Con S TR RALDH
Type || L (M N |D|B|C|W) XY Z BeangNo Snaprng
RPU-08S| 6 |[10| 4 | 6 |22|28|36|28|3.4(6.5| 3 | 606ZZ | C6
RPU-10S| 8 12| 5| 7 |28|35|43|35|3.4/6.5| 3 | 608ZZ | C8
RPU-12S |10 (15| 8 | 7 |34 (42|52 |42|4.5| 8 | 4 |6000ZZ | C10
N|M RPU-15S |15 (17| 8 | 9 |40|52|63|50|5.5(9.5/5.5|6002ZZ | C15
B L RPU-20S |20 (20| 9 | 11|57 |68 |85|70|6.6/11 |6.5|6204ZZ | C20

ARy R—bk1=ybh ()
SQUARE TYPE SUPPORT UNIT (SUPPORT SIDE)

Y;wi;ﬁg E j—l *d'J_ ® %] ®8& (@ 6] [pato] patame | ay
“oX il hols B -T_drill hole 1 /\:77/7“ 1 1 Housllng 1
¥ Cboring depth Z 2 NT7VYT 1 2 Beanng 1
—_— 3 1ESHE 1 3 Snap ring 1
w Bfiimm unit:mm
s R S
i |3 ﬁT’ypZt di | L|L|C|H|m|h|B|E|F|G|T|[X]|Y]|Z é%eﬁn?lf& %m’m
© SPU-08S | 6 |15|7.5|/52(32|17 |26 (25|38 | 4 |10 |5.5/6.6/11|12|606ZZ | C6
SPU-10S | 8 |{20({10|70|43|25(35|36|52| 4 |15(6.6| 9 |14|11|608ZZ | C8
‘ SPU-12S [10|20(10| 70|43 |25(35|36|52| 4 |15 (6.6 9 |14 |11|6000ZZ| C10
ﬂ,‘ SPU-15S |15|20|10 | 80|50 |30(40 |41|60| 4 |15 (6.6| 9 |14|11|6002ZZ| C15
c L SPU-20S |20 (26|13 |95|58|30(45|56|75| —| — | — |11 |17 |15|6204ZZ| C20

Ovorvyk
LOCK NUT
PU—X [P series]
fBL£AVIIFYMIABINh TOWET DT, Fy e T T BT

ealem RU2s FEHEIHDOTTE,
As the brass piece is put in the nut, after tightning the nut,

fixing screw

P g tighten the two fixing screws evenly.
b i B{Iimm unit:mm
rass
piece 7 =
| Type M D |di|de B C S T m
PL-06 | M6X0.5 |16| 7 |12
5| S PL-08 | M8X0.75 |16| 9 |11
= 88 s

PL-10 |M10X0.75 |18 |11|13| 8 4 3 M4
PL-12 | M12X1.0 |22|13|18
Y PL-15 | M15X1.0 |25|16|21
@ PL-17 | M17X1.0 |28 18|23
PL-20 | M20X1.0 |32 21|27
PL-25 | M25X1.5 |40 |26|33
PL-30 | M30X1.5 |45|31 /40| 12 6 5 M6
PL-35 | M35X1.5 |52 36|47

BERL 2-m N<U—X [N series]

fixing screw

10 5 4 M5

€ EELBLIRIELIVEANTHOBEEHH TTEL,
fagav F Tighten the fixing screw lightly after putting in the brass piece.
brass piece
1 E‘ BfIimm unit:mm
ﬁT’ypZt M D|d|B|C|E|m
wi = ———f- 3| % NL-06 M6X0.5 | 14| 10| 6 [33]12
NL-08 Mex075 | 16 | 11| 6 | 33|13 | "°
NL-10 M10X0.75 | 20| 16| 7 | 4 |17
NL-12 M12X1.0 |22 18| 7 | 4 |19
[A] NL-15 M15X1.0 | 25|20 | 10| 6 |21 | "
E B NL-20 M20X1.0 | 35| 26| 13| 8 |30

DAI-ICHI SOKUHAN WORKS CO.

109

BOTS R REs



